{:1' eurOfinS RF Test Report

E&E Report No.: USRC247024003

FCC 15.407 U-NII-5/6/7/8

Hardware Setup: WMS Measurements\TS8997

Spectrum Analyzer: SA FSV3044(1) (SA FSV3044) @ VISA (ADR
TCPIP::192.168.48.20::inst0::instr), SN 1330.5000K43/101416, FW
1.90

OSP: OSP-B157W8PLUS (OSP-B157W8PLUS) @ VISA (ADR
TCPIP::192.168.48.157::inst0::instr), SN 1527.1144.05 / 100850, FW
2.10.0.23

Eurofins E&E Wireless Taiwan Co., Ltd. Page 1 of 506



<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (5955 MHz; 11a (20 MHz)) - AntO

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
5955.000000 23.400000 320.000000 5943.250000 ---
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
5955.000000 5966.650000 2.1 | PASS
26 dB Bandwidth
-
U--
A H
c 1
g 20
£ 1
2 .an]
— -
-4 H
] 23.400 MH =
B
5935 5940 5945 5950 5955 5960 B9E5 5970 5975
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.93500 GHz 5.93500 GHz
Stop Freguency 5.97500 GHz 5.97500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 57 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.02 dB 0.30 dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (5955 MHz; 11a (20 MHz)) — Antl

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
5955.000000 23.300000 320.000000 5943.350000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
5955.000000 5966.650000 2.0 | PASS
26 dB Bandwidth
-
U--
A H
c 1
g 20
£ 1
2 .an]
— -
-4 1H
] 23.300 MH:=
B
5935 5940 5945 5950 5955 5960 B9E5 5970 5975
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.93500 GHz 5.93500 GHz
Stop Freguency 5.97500 GHz 5.97500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 68 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.20 dB 0.30 dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6175 MHz; 11a (20 MHz)) - AntO

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6175.000000 23.300000 320.000000 6163.350000 ---
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6175.000000 6186.650000 0.0 | PASS
26 dB Bandwidth
-
U..
A H
E ool
kel
£ 1
@
g
23.300 MH =z
6.155 E.16 E.1E5 E.17 E.175 E.18 E.185 E.19 E.1395
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.15500 GHz 6.15500 GHz
Stop Freguency 6.19500 GHz 6.19500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 54 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.05dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6175 MHz; 11a (20 MHz)) — Antl

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6175.000000 23.000000 320.000000 6163.550000 ---
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6175.000000 6186.550000 0.1 | PASS
26 dB Bandwidth
-
U..
A H
E ool
kel
£
@
g
23.000 MH =z
6.155 E.16 E.1E5 E.17 E.175 E.18 E.185 E.19 E.1395
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.15500 GHz 6.15500 GHz
Stop Freguency 6.19500 GHz 6.19500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 43 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.16 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6415 MHz; 11a (20 MHz)) - AntO

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6415.000000 23.100000 320.000000 6403.250000 ---
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6415.000000 6426.350000 1.4 | PASS
26 dB Bandwidth
-
U.-
A H
c 1
g 20
£ 1
2 gt
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4o G - -
BH
6.395 6.4 E.405 E.41 E.4158 E.42 E.425 E.43 E.4358
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.39500 GHz 6.39500 GHz
Stop Freguency 6.43500 GHz 6.43500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 95 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6415 MHz; 11a (20 MHz)) — Ant1l

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6415.000000 23.500000 320.000000 6403.250000 ---
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6415.000000 6426.750000 1.1 | PASS
26 dB Bandwidth
-
U..
A H
E ool
kel
£ 1
@
g
23.500 MH:=z
6.395 6.4 E.405 E.41 E.4158 E.42 E.425 E.43 E.4358
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.39500 GHz 6.39500 GHz
Stop Freguency 6.43500 GHz 6.43500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 50 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6435 MHz; 11a (20 MHz)) - AntO

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6435.000000 23.400000 320.000000 6423.250000 ---
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6435.000000 6446.650000 1.2 | PASS
26 dB Bandwidth
-
U..
A H
E ool
kel
£ 1
@
g
23.400 MH =
E.415 E.42 E.425 E.43 E.435 E.44 E.445 E.45 E.455
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.41500 GHz 6.41500 GHz
Stop Freguency 6.45500 GHz 6.45500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 78 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6435 MHz; 11a (20 MHz)) — Ant1l

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6435.000000 23.200000 320.000000 6423.450000 ---
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6435.000000 6446.650000 1.2 | PASS
26 dB Bandwidth
-
U..
A H
E ool
kel
£ 1
@
g
23.200 MH =
E.415 E.42 E.425 E.43 E.435 E.44 E.445 E.45 E.455
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.41500 GHz 6.41500 GHz
Stop Freguency 6.45500 GHz 6.45500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 91 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.06 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6475 MHz; 11a (20 MHz)) - Ant0O

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6475.000000 23.300000 320.000000 6463.350000 ---
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6475.000000 6486.650000 1.9 | PASS
26 dB Bandwidth
-
U..
A H
E ool
kel
£
@
g
23.300 MH =z
E.455 .46 E.4E5 E.47 E.475 E.48 E.485 E.419 E.435
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.45500 GHz 6.45500 GHz
Stop Freguency 6.49500 GHz 6.49500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 47 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.30 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6475 MHz; 11a (20 MHz)) — Antl

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6475.000000 23.100000 320.000000 6463.550000 -
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6475.000000 6486.650000 1.6 | PASS
26 dB Bandwidth
-
U..
A H
c 1
3
£
@
B
-
23100 MH =z
E.47 E.475 E.48 E.485 E.43 E.435

Frequency in GHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 6.45500 GHz 6.45500 GHz
Stop Freguency 6.49500 GHz 6.49500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 53 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.15dB 0.30 dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6515 MHz; 11a (20 MHz)) - AntO

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6515.000000 23.400000 320.000000 6503.250000 ---
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6515.000000 6526.650000 1.8 | PASS
26 dB Bandwidth
-
U..
A H
E ool
kel
£
@
g
23.400 MH =z
6.495 E.5 E.505 E.51 E.515 E.6H2Z E.525 E.53 E.535
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.49500 GHz 6.49500 GHz
Stop Freguency 6.53500 GHz 6.53500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 65/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6515 MHz; 11a (20 MHz)) — Ant1l

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6515.000000 23.400000 320.000000 6503.250000 ---
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6515.000000 6526.650000 1.3 | PASS
26 dB Bandwidth
-
U..
A H
E ool
kel
£ 1
@
g
23.400 MH =z
6.495 E.5 E.505 E.51 E.515 E.6H2Z E.525 E.53 E.535
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.49500 GHz 6.49500 GHz
Stop Freguency 6.53500 GHz 6.53500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 69 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6535 MHz; 11a (20 MHz)) - Ant0O

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6535.000000 23.400000 320.000000 6523.250000 ---
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6535.000000 6546.650000 2.1 | PASS
26 dB Bandwidth
-
U..
A H
E ool
kel
£ 1
@
g
23.400 MH =z
E.515 .52 B.525 E.53 E.5358 E.5H4 E.545 E.55 E.555
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.51500 GHz 6.51500 GHz
Stop Freguency 6.55500 GHz 6.55500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 78 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6535 MHz; 11a (20 MHz)) — Ant1l

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6535.000000 23.300000 320.000000 6523.250000 ---
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6535.000000 6546.550000 1.7 | PASS
26 dB Bandwidth
-
U..
A H
E ool
kel
£ 1
@
g
23.300 MH:=z
E.515 .52 B.525 E.53 E.5358 E.5H4 E.545 E.55 E.555
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.51500 GHz 6.51500 GHz
Stop Freguency 6.55500 GHz 6.55500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 73/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6695 MHz; 11a (20 MHz)) - AntO

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6695.000000 23.100000 320.000000 6683.450000 ---
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6695.000000 6706.550000 4.0 | PASS
26 dB Bandwidth
107
0+
10+
= 1
3
£
@
g
23100 MH =
E.E7H E.E8 E.E85 E.E9 E.E395 E.7 E.705 E.71 E.7158
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.67500 GHz 6.67500 GHz
Stop Freguency 6.71500 GHz 6.71500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 73/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.11dB 0.30 dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6695 MHz; 11a (20 MHz)) — Ant1l

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6695.000000 22.900000 320.000000 6683.550000 ---
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6695.000000 6706.450000 3.7 | PASS
26 dB Bandwidth
107
0+
10+
= 1
3
£
@
g
22.900 MH =z
E.E7H E.E8 E.E85 E.E9 E.E395 E.7 E.705 E.71 E.7158
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.67500 GHz 6.67500 GHz
Stop Freguency 6.71500 GHz 6.71500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 67 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.13dB 0.30 dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Emission Bandwidth 26 dB (6855 MHz; 11a (20 MHz)) - AntO

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6855.000000 23.200000 320.000000 6843.150000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6855.000000 6866.350000 2.1 | PASS
26 dB Bandwidth
-
|:|.-
-
I 1
8 -2
£
T 1
3 ant
40 23.200 MH:
6.835 .84 E.845 E.85 E.855 E.8E E.8ESR E.87 E.8758
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.83500 GHz 6.83500 GHz
Stop Freguency 6.87500 GHz 6.87500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 64 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.19 dB 0.30 dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6855 MHz; 11a (20 MHz)) — Ant1l

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6855.000000 23.100000 320.000000 6843.350000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6855.000000 6866.450000 2.4 | PASS
26 dB Bandwidth
-
|:|..
-
I 1
%
£
@
g
23.100 MH:z
6.835 .84 E.845 E.85 E.855 E.8E E.8ESR E.87 E.8758
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.83500 GHz 6.83500 GHz
Stop Freguency 6.87500 GHz 6.87500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 69 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.10 dB 0.30 dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6875 MHz; 11a (20 MHz)) - AntO

26 dB Bandwidth

Eurofins E&E Wireless Taiwan Co., Ltd.

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6875.000000 23.200000 11.750000 11.450000 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6875.000000 6863.250000 6886.450000 --- 2.0 | PASS
26 dB Bandwidth
-
|:|--
A H
£ 1
8 -2
£
@
g
23.200 MH =
6.855 E.8E E.8ES E.87 E.875 E.88 E.885 E.89 E.8395
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.85500 GHz 6.85500 GHz
Stop Frequency 6.89500 GHz 6.89500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 77 | max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.13dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6875 MHz; 11a (20 MHz)) — Antl

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6875.000000 23.100000 11.550000 11.550000 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6875.000000 6863.450000 6886.550000 --- 2.5 | PASS
26 dB Bandwidth
-
|:|--
A H
£ 1
8 -2
£
T 1
3 ant
40 SEN0E H -
6.855 E.8E E.8ES E.87 E.875 E.88 E.885 E.89 E.8395
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.85500 GHz 6.85500 GHz
Stop Frequency 6.89500 GHz 6.89500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 63 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.21dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Emission Bandwidth 26 dB (6895 MHz; 11a (20 MHz)) - AntO

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6895.000000 23.400000 320.000000 6883.150000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6895.000000 6906.550000 2.8 | PASS
26 dB Bandwidth
-
|:|.-
-
I 1
8 -2
£
T 1
3 ant
40 23.400 MHz
E.875 .88 E.885 E.29 E.8395 E.9 E.305 E.91 E.315
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.87500 GHz 6.87500 GHz
Stop Freguency 6.91500 GHz 6.91500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 67 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.23 dB 0.30 dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6895 MHz; 11a (20 MHz)) — Ant1l

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6895.000000 23.300000 320.000000 6883.350000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6895.000000 6906.650000 3.1 | PASS
26 dB Bandwidth
107
|:|..
€ 10+
% 1
£ 2
@
2 1
= 3o
A0 230300 MH 2
E.875 .88 E.885 E.29 E.8395 E.9 E.305 E.91 E.315
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.87500 GHz 6.87500 GHz
Stop Freguency 6.91500 GHz 6.91500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 54 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.25dB 0.30 dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6995 MHz; 11a (20 MHz)) - AntO

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6995.000000 23.200000 320.000000 6983.450000 ---
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6995.000000 7006.650000 3.3 | PASS
26 dB Bandwidth
107
|:|..
e 10t
% 1
£
@
g
23.200 MH:=z
6.975 E.98 E.385 E.99 E.3395 7 7.0058 7.01 7.0158
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.97500 GHz 6.97500 GHz
Stop Freguency 7.01500 GHz 7.01500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 84 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6995 MHz; 11a (20 MHz)) — Ant1l

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6995.000000 23.100000 320.000000 6983.550000 ---
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6995.000000 7006.650000 3.2 | PASS
26 dB Bandwidth
107
0+
10+
= 1
3
£
@
g
23,100 MH =z
6.975 E.98 E.385 E.99 E.3395 7 7.0058 7.01 7.0158
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.97500 GHz 6.97500 GHz
Stop Freguency 7.01500 GHz 7.01500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 46 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.12 dB 0.30 dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (7115 MHz; 11a (20 MHz)) - AntO

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
7115.000000 23.400000 320.000000 7103.250000 ---
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
7115.000000 7126.650000 -4.9 | PASS
26 dB Bandwidth
0-
A H
g
£
T -3
s ]
4 H
1 23.400 MH =
BH
7.095 71 7.108 7.1 71158 712 7.1258 713 7.138
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 7.09500 GHz 7.09500 GHz
Stop Freguency 7.13500 GHz 7.13500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 41/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.28 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (7115 MHz; 11a (20 MHz)) — Ant1l

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
7115.000000 23.200000 320.000000 7103.350000 ---
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
7115.000000 7126.550000 -4.3 | PASS
26 dB Bandwidth
0-
A H
g
£
T -3
3 1
-
A0 23.200 MH -
BH
7.095 71 7.108 7.1 71158 712 7.1258 713 7.138
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 7.09500 GHz 7.09500 GHz
Stop Freguency 7.13500 GHz 7.13500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 72 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.14dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (5955 MHz; 11be20 (20 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
5955.000000 23.100000 320.000000 5943.550000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
5955.000000 5966.650000 2.8 | PASS
26 dB Bandwidth
5--
|:|--
A
c 1
3
£
T
L
23000+ -
5935 5940 5945 5950 5955 5960 59E65 5970 5975
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.93500 GHz 5.93500 GHz
Stop Frequency 5.97500 GHz 5.97500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (5955 MHz; 11be20 (20 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
5955.000000 23.800000 320.000000 5943.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
5955.000000 5967.050000 2.4 | PASS
26 dB Bandwidth
5--
|:|--
A
c 1
g 20t
£ 1
2 a3t
- -
A
] 23800 -
B
5935 5940 5945 5950 5955 5960 5965 5970 5975
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.93500 GHz 5.93500 GHz
Stop Frequency 5.97500 GHz 5.97500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6175 MHz; 11be20 (20 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6175.000000 23.300000 320.000000 6163.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6175.000000 6186.550000 0.9 | PASS
26 dB Bandwidth
5--
|:|--
A
c 1
[ 20t
£ 1
T
L
23.300 MH 2
£.155 .16 6.165 517 5175 .18 £.185 5139 £.195
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.15500 GHz 6.15500 GHz
Stop Frequency 6.19500 GHz 6.19500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.

Page 30 of 506



<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6175 MHz; 11be20 (20 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6175.000000 23.600000 320.000000 6163.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6175.000000 6186.850000 0.4 | PASS
26 dB Bandwidth
5--
|:|--
A
c 1
[ 20t
£ 1
T
L
23.600 MH
£.155 .16 6.165 517 5175 .18 £.185 5139 £.195
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.15500 GHz 6.15500 GHz
Stop Frequency 6.19500 GHz 6.19500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6415 MHz; 11be20 (20 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6415.000000 23.100000 320.000000 6403.450000
(continuation of the "26 dB Bandwidth" table from column 6...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6415.000000 6426.550000 2.0 | PASS
26 dB Bandwidth
5--
|:|--
A
c 1
3
£
T
L
23.100 M=
£.395 6.4 6.405 5.41 6.415 5.42 £.425 .43 6.435
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.39500 GHz 6.39500 GHz
Stop Frequency 6.43500 GHz 6.43500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6415 MHz; 11be20 (20 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6415.000000 23.800000 320.000000 6403.150000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6415.000000 6426.950000 1.6 | PASS
26 dB Bandwidth
5--
|:|--
A
c 1
[ 20t
£ 1
T
L
23800 - -
£.395 6.4 6.405 5.41 6.415 5.42 £.425 .43 6.435
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.39500 GHz 6.39500 GHz
Stop Frequency 6.43500 GHz 6.43500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6435 MHz; 11be20 (20 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6435.000000 22.900000 320.000000 6423.650000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6435.000000 6446.550000 15 | PASS
26 dB Bandwidth
5--
|:|--
A
c 1
_Cg
£
T
L
22.900 Mz
£.415 .42 £.425 £.43 £.435 5.44 £.445 £.45 £.455
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.41500 GHz 6.41500 GHz
Stop Frequency 6.45500 GHz 6.45500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6435 MHz; 11be20 (20 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6435.000000 23.700000 320.000000 6423.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6435.000000 6446.950000 1.3 | PASS
26 dB Bandwidth
5--
|:|--
A
c 1
[ 20t
£
T
L
2307000 H -
£.415 £.42 6.425 £.43 6.435 5.44 6.445 .45 £.455
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.41500 GHz 6.41500 GHz
Stop Frequency 6.45500 GHz 6.45500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6475 MHz; 11be20 (20 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6475.000000 23.200000 320.000000 6463.450000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6475.000000 6486.650000 1.6 | PASS
26 dB Bandwidth
5--
|:|--
A
c 1
3
£
T
L
2302000 H -
£.455 £.4B 6.465 5.47 6.475 5.48 6.485 .49 £.495
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.45500 GHz 6.45500 GHz
Stop Frequency 6.49500 GHz 6.49500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6475 MHz; 11be20 (20 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6475.000000 23.500000 320.000000 6463.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6475.000000 6486.750000 1.4 | PASS
26 dB Bandwidth
5--
|:|--
A
c 1
[ 20t
£
T
L
235000+ -
£.455 £.4B 6.465 5.47 6.475 5.48 6.485 .49 £.495
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.45500 GHz 6.45500 GHz
Stop Frequency 6.49500 GHz 6.49500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6515 MHz; 11be20 (20 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6515.000000 23.000000 320.000000 6503.550000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6515.000000 6526.550000 2.6 | PASS
26 dB Bandwidth
5..
|:|..

A
c 1
3
£
T
3
|

23.000 MH-
£.51 £.515 .52 £.525 .53 £.535

Frequency in GHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 6.49500 GHz 6.49500 GHz
Stop Frequency 6.53500 GHz 6.53500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 20 / max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.

Page 38 of 506



<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6515 MHz; 11be20 (20 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6515.000000 23.700000 320.000000 6503.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6515.000000 6526.950000 1.9 | PASS
26 dB Bandwidth
5--
|:|--
A
c 1
_Cg
£
T
L
FERLINIOE
£.4395 6.5 £.505 £.51 £.515 .52 £.525 .53 £.535
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.49500 GHz 6.49500 GHz
Stop Frequency 6.53500 GHz 6.53500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6535 MHz; 11be20 (20 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6535.000000 23.100000 320.000000 6523.550000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6535.000000 6546.650000 2.4 | PASS
26 dB Bandwidth
5..
|:|..

A
c 1
3
£
T
3
|

2SN -
£.53 £.535 5.54 £.545 .55 £.565

Frequency in GHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 6.51500 GHz 6.51500 GHz
Stop Frequency 6.55500 GHz 6.55500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 20 / max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.

Page 40 of 506



<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6535 MHz; 11be20 (20 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6535.000000 23.600000 320.000000 6523.250000
(continuation of the "26 dB Bandwidth" table from column 6...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6535.000000 6546.850000 2.7 | PASS
26 dB Bandwidth
5--
|:|--
A
c 1
3
£
T
L
23.600 MH
£.515 £.52 £.525 .53 £5.535 .54 £.545 555 £5.555
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.51500 GHz 6.51500 GHz
Stop Frequency 6.55500 GHz 6.55500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6695 MHz; 11be20 (20 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6695.000000 23.000000 320.000000 6683.550000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6695.000000 6706.550000 3.7 | PASS
26 dB Bandwidth
10+
D--
10+
= 1
3
£
T
L
23.000 MH 2
E.E75 B8 6.685 E.EJ 6.695 6.7 6.705 6.71 £.715
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.67500 GHz 6.67500 GHz
Stop Frequency 6.71500 GHz 6.71500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.

Page 42 of 506



<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6695 MHz; 11be20 (20 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6695.000000 23.500000 320.000000 6683.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6695.000000 6706.750000 3.5 | PASS
26 dB Bandwidth
10+
D--
10+
= 1
3
£
T
L
231500+ -
E.E75 B8 6.685 E.EJ 6.695 6.7 6.705 6.71 £.715
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.67500 GHz 6.67500 GHz
Stop Frequency 6.71500 GHz 6.71500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6855 MHz; 11be20 (20 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6855.000000 23.100000 320.000000 6843.450000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6855.000000 6866.550000 2.1 | PASS
26 dB Bandwidth
5--
|:|--
A H
I 1
3
£
T
g
EERTIRULE
£.835 £.84 £.845 £.85 £.855 5.86 6.865 E.87 5875
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.83500 GHz 6.83500 GHz
Stop Frequency 6.87500 GHz 6.87500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6855 MHz; 11be20 (20 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6855.000000 23.600000 320.000000 6843.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6855.000000 6866.850000 2.6 | PASS
26 dB Bandwidth
5--
|:|--
A
c 1
[ 20t
£ 1
2 a3t
- -
al 23.600 MH:
HH
£.835 £.84 £.845 £.85 £.855 5.86 6.865 E.87 5875
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.83500 GHz 6.83500 GHz
Stop Frequency 6.87500 GHz 6.87500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

Emission Bandwidth 26 dB (6875 MHz; 11be20 (20 MHz)) - AntO

Customized settings.

26 dB Bandwidth

RF Test Report
Report No.: USRC247024003

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6875.000000 23.100000 11.550000 11.550000 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6875.000000 6863.450000 6886.550000 2.4 | PASS
26 dB Bandwidth
5--
|:|--
A H
I 1
_Cg
£
T
g
23.100 MH =
£.855 £.86 6.865 .87 5875 5.885 6.885 .89 £.895
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.85500 GHz 6.85500 GHz
Stop Frequency 6.89500 GHz 6.89500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

Emission Bandwidth 26 dB (6875 MHz; 11be20 (20 MHz)) — Antl

Customized settings.

26 dB Bandwidth

RF Test Report
Report No.: USRC247024003

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6875.000000 23.500000 11.750000 11.750000 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6875.000000 6863.250000 6886.750000 2.6 | PASS
26 dB Bandwidth
5--
|:|--
1 H
c 1
_Cg
£
T
g
23.500 MH:=
£.855 £.86 6.865 .87 5875 5.885 6.885 .89 £.895
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.85500 GHz 6.85500 GHz
Stop Frequency 6.89500 GHz 6.89500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Emission Bandwidth 26 dB (6895 MHz; 11be20 (20 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6895.000000 23.100000 320.000000 6883.450000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6895.000000 6906.550000 2.8 | PASS
26 dB Bandwidth
5--
|:|--
A H
I 1
8 2
£
o 1
E 3
o 23100 M-
£.875 £.88 £.885 £.83 £.895 6.9 £.905 5.91 £.915
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.87500 GHz 6.87500 GHz
Stop Frequency 6.91500 GHz 6.91500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6895 MHz; 11be20 (20 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6895.000000 23.500000 320.000000 6883.150000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6895.000000 6906.650000 3.0 | PASS
26 dB Bandwidth
5..
|:|..

A
c 1
3
£
T
3
|

23.500 MH-
£.83 £.895 6.9 £.905 5.91 £.915

Frequency in GHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 6.87500 GHz 6.87500 GHz
Stop Frequency 6.91500 GHz 6.91500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 20 / max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6995 MHz; 11be20 (20 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6995.000000 23.100000 320.000000 6983.450000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6995.000000 7006.550000 3.5 | PASS
26 dB Bandwidth
10+
0+
e 10t
_Cg 4
£
T
E
230000+ -
£.975 £.98 £.985 £.93 £.995 7 7.005 7.01 7.015
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.97500 GHz 6.97500 GHz
Stop Frequency 7.01500 GHz 7.01500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6995 MHz; 11be20 (20 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6995.000000 23.400000 320.000000 6983.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6995.000000 7006.650000 3.2 | PASS
26 dB Bandwidth
10+
D--
10+
= 1
3
£
T
L
23.400 M=
£.975 £.98 £.985 £.93 £.995 7 7.005 7.01 7.015
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.97500 GHz 6.97500 GHz
Stop Frequency 7.01500 GHz 7.01500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (7115 MHz; 11be20 (20 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
7115.000000 40.000000 320.000000 7095.000000
(continuation of the "26 dB Bandwidth" table from column 6...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
7115.000000 7135.000000 -21.8 | PASS
26 dB Bandwidth
-1
-2 -
IS
3 s
£ .an-
T
E L
40
| HOMO0H -
.5[|.|.
7.085 7.1 7.105 711 7115 712 7.125 713 7.135
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 7.09500 GHz 7.09500 GHz
Stop Frequency 7.13500 GHz 7.13500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (7115 MHz; 11be20 (20 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
7115.000000 39.900000 320.000000 7095.050000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
7115.000000 7134.950000 -21.6 | PASS
26 dB Bandwidth
-1
IS
3
£ A0
T
L
A0
| 39.900 MK -
.5[].[_
7.095 7.1 7.108 711 7.115 71z 7.125 713 7.135
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 7.09500 GHz 7.09500 GHz
Stop Frequency 7.13500 GHz 7.13500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (5965 MHz; 11be40 (40 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
5965.000000 45.328330 320.000000 5942.185741
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
5965.000000 5987.514071 4.8 | PASS
26 dB Bandwidth
10+
0+
e 10t
_Cg 4
£
T
L
451328+ -
5.92%.93 594 595 596 5497 5.98 5499 E £.005
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.92500 GHz 5.92500 GHz
Stop Frequency 6.00500 GHz 6.00500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (5965 MHz; 11be40 (40 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
5965.000000 43.677298 320.000000 5943.086304
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
5965.000000 5986.763602 5.0 | PASS
26 dB Bandwidth
10+
D--
1
= 1
3
c 2
i ]
8 -3y
0 43877 -
B
5.92%.93 594 595 596 5497 5.98 5499 E £.005
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.92500 GHz 5.92500 GHz
Stop Frequency 6.00500 GHz 6.00500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6165 MHz; 11be40 (40 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6165.000000 44.277673 320.000000 6142.636023
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6165.000000 6186.913696 3.9 | PASS
26 dB Bandwidth
10+
0+
e 10t
_Cg 4
£
T
E
HA2TE -
£.12%.13 .14 515 .16 E.17 £.18 £.19 6.2 65.208
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.12500 GHz 6.12500 GHz
Stop Frequency 6.20500 GHz 6.20500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6165 MHz; 11be40 (40 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6165.000000 44.277674 320.000000 6142.936210
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6165.000000 6187.213884 3.5 | PASS
26 dB Bandwidth
10+
0+
e 10t
_Cg 4
£
T
L
44278 MH -
£.12%.13 .14 515 .16 E.17 £.18 £.19 6.2 65.208
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.12500 GHz 6.12500 GHz
Stop Frequency 6.20500 GHz 6.20500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.

Page 57 of 506



<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6405 MHz; 11be40 (40 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6405.000000 45.328330 320.000000 6382.485929
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6405.000000 6427.814259 3.0 | PASS
26 dB Bandwidth
5--
|:|--
A H
I 1
3
£
T
g
45.328 M-
6.36%.37 .38 .39 6.4 6.41 £.42 £.43 £.446.445
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.36500 GHz 6.36500 GHz
Stop Frequency 6.44500 GHz 6.44500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 0/5 5
Max Stable Difference 0.50 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6405 MHz; 11be40 (40 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6405.000000 44.427768 320.000000 6382.786116
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6405.000000 6427.213884 3.5 | PASS
26 dB Bandwidth
10+
0+
e 10t
_Cg 4
£
T
E
AT -
6.36%.37 .38 .39 6.4 6.41 £.42 £.43 £.446.445
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.36500 GHz 6.36500 GHz
Stop Frequency 6.44500 GHz 6.44500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6445 MHz; 11be40 (40 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6445.000000 44.727954 320.000000 6422.636023
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6445.000000 6467.363977 2.6 | PASS
26 dB Bandwidth
5--
|:|--
A H
I 1
8 2
£
o 1
E 3
oy WA -
6.40% 41 .42 .43 £.44 £.45 £.4B £.47 £.486.485
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.40500 GHz 6.40500 GHz
Stop Frequency 6.48500 GHz 6.48500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6445 MHz; 11be40 (40 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6445.000000 44.127580 320.000000 6422.936210
(continuation of the "26 dB Bandwidth" table from column 6...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6445.000000 6467.063790 2.8 | PASS
26 dB Bandwidth
5--
|:|--
A H
I 1
3
£
T
g
A -
6.40% 41 .42 .43 £.44 £.45 £.4B £.47 £.486.485
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.40500 GHz 6.40500 GHz
Stop Frequency 6.48500 GHz 6.48500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6485 MHz; 11be40 (40 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6485.000000 45.328330 320.000000 6462.185741
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6485.000000 6507.514071 2.8 | PASS
26 dB Bandwidth
5--
|:|--
A
c 1
[ 20t
£ 1
2 a3t
- -
A
_ 4503260+ -
HH
6.44% .45 .46 .47 £.48 £.49 6.5 £.51 £.526.525
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.44500 GHz 6.44500 GHz
Stop Frequency 6.52500 GHz 6.52500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6485 MHz; 11be40 (40 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6485.000000 45.028142 320.000000 6462.485929
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6485.000000 6507.514071 2.9 | PASS
26 dB Bandwidth
5-- A
0t Ca e
A
c 1
[ 20t
£ ]
2 an
- -
-4
] 45.028 MH 2
HH
6.44% .45 .46 .47 £.48 £.49 6.5 £.51 £.526.525
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.44500 GHz 6.44500 GHz
Stop Frequency 6.52500 GHz 6.52500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

Emission Bandwidth 26 dB (6525 MHz; 11be40 (40 MHz)) - AntO

Customized settings.

26 dB Bandwidth

RF Test Report
Report No.: USRC247024003

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6525.000000 45.628517 23.264540 22.363977 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6525.000000 6501.735460 6547.363977 3.7 | PASS
26 dB Bandwidth
10+
D--
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£.48% .49 6.5 5.51 £.52 £.53 £.54 £.55 £.566.565
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.48500 GHz 6.48500 GHz
Stop Frequency 6.56500 GHz 6.56500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

Emission Bandwidth 26 dB (6525 MHz; 11be40 (40 MHz)) — Antl

Customized settings.

26 dB Bandwidth

RF Test Report
Report No.: USRC247024003

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6525.000000 43.827392 22.063790 21.763602 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6525.000000 6502.936210 6546.763602 4.4 | PASS
26 dB Bandwidth
10+
D--
S
= 1
3
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B
£.48% .49 6.5 5.51 £.52 £.53 £.54 £.55 £.566.565
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.48500 GHz 6.48500 GHz
Stop Frequency 6.56500 GHz 6.56500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6565 MHz; 11be40 (40 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6565.000000 44.878048 320.000000 6542.485929
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6565.000000 6587.363977 4.2 | PASS
26 dB Bandwidth
10+
0+
e 10t
_Cg 4
£
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E
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£.52%.53 554 E.55 B.56 E.57 £.58 £.59 6.6 6.605
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.52500 GHz 6.52500 GHz
Stop Frequency 6.60500 GHz 6.60500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6565 MHz; 11be40 (40 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6565.000000 44.577861 320.000000 6542.485929
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6565.000000 6587.063790 4.8 | PASS
26 dB Bandwidth
10+
D--
1
= 1
3
c 2
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8 -3y
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B
£.52%.53 554 E.55 B.56 E.57 £.58 £.59 6.6 6.605
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.52500 GHz 6.52500 GHz
Stop Frequency 6.60500 GHz 6.60500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6685 MHz; 11be40 (40 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6685.000000 44.878048 320.000000 6662.485929
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6685.000000 6707.363977 6.2 | PASS
26 dB Bandwidth
101
0+
e 10t
_Cg 4
£
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L
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E.E4F .65 E.EE E.E7 .68 .69 6.7 B.71 BE.726.725
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.64500 GHz 6.64500 GHz
Stop Frequency 6.72500 GHz 6.72500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6685 MHz; 11be40 (40 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6685.000000 44.727954 320.000000 6662.636023
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6685.000000 6707.363977 5.9 | PASS
26 dB Bandwidth
10+
0+
e 10t
_Cg 4
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Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.64500 GHz 6.64500 GHz
Stop Frequency 6.72500 GHz 6.72500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6845 MHz; 11be40 (40 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6845.000000 44.878048 320.000000 6822.636023
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6845.000000 6867.514071 6.5 | PASS
26 dB Bandwidth
10+
0+
e 10t
_Cg 4
£
T
L
H4BT8H K -
£.80% .81 582 .83 £.84 £.85 £.85 .87 £.886.885
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.80500 GHz 6.80500 GHz
Stop Frequency 6.88500 GHz 6.88500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6845 MHz; 11be40 (40 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6845.000000 43.827392 320.000000 6822.786116
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6845.000000 6866.613508 7.2 | PASS
26 dB Bandwidth
10+
0+
e 10t
_Cg 4
£
T
E
HEN82T - -
£.80% .81 582 .83 £.84 £.85 £.85 .87 £.886.885
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.80500 GHz 6.80500 GHz
Stop Frequency 6.88500 GHz 6.88500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

Emission Bandwidth 26 dB (6885 MHz; 11be40 (40 MHz)) - AntO

Customized settings.

26 dB Bandwidth

RF Test Report
Report No.: USRC247024003

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6885.000000 44.577861 12.213884 32.363977 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6885.000000 6862.786116 6907.363977 7.1 | PASS
26 dB Bandwidth
10+
0+
e 101
_Cg 4
£
T
g
44 578 MH:z
£.84%.85 .86 587 .88 £.819 6.9 £.91 £.926.925
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.84500 GHz 6.84500 GHz
Stop Frequency 6.92500 GHz 6.92500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

Emission Bandwidth 26 dB (6885 MHz; 11be40 (40 MHz)) — Antl

Customized settings.

26 dB Bandwidth

RF Test Report
Report No.: USRC247024003

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6885.000000 44.277673 11.763602 32.514071 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6885.000000 6863.236398 6907.514071 7.8 | PASS
26 dB Bandwidth
10+
0+
e 101
_Cg 4
£
T
g
44 278 MHz
£.84%.85 .86 587 .88 £.819 6.9 £.91 £.926.925
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.84500 GHz 6.84500 GHz
Stop Frequency 6.92500 GHz 6.92500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6925 MHz; 11be40 (40 MHz)) - AntO

Customized settings.

26 dB Bandwidth

Eurofins E&E Wireless Taiwan Co., Ltd.

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6925.000000 44.727954 320.000000 6902.636023
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6925.000000 6947.363977 7.3 | PASS
26 dB Bandwidth
10+
0+
g
£
T
L
HATZENH -
£.88%.89 6.9 5.91 .92 £.93 £.94 £.95 £.966.965
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.88500 GHz 6.88500 GHz
Stop Frequency 6.96500 GHz 6.96500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6925 MHz; 11be40 (40 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6925.000000 43.977486 320.000000 6903.086304
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6925.000000 6947.063790 7.6 | PASS
26 dB Bandwidth
101
0+
e 10t
_Cg 4
£
T
L
FERTA R
£.88%.89 6.9 5.91 £.92 £.93 £.94 £.95 £.9B66.965
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.88500 GHz 6.88500 GHz
Stop Frequency 6.96500 GHz 6.96500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (7005 MHz; 11be40 (40 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
7005.000000 45.028142 320.000000 6982.636023
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
7005.000000 7027.664165 6.5 | PASS
26 dB Bandwidth
10+
0+
g
c
T 204
s ]
-3
1 45.028 MK
-4
6.96%.97 .98 .99 7 7.01 7oz 7.03 7.047.045
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.96500 GHz 6.96500 GHz
Stop Frequency 7.04500 GHz 7.04500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 0/5 5
Max Stable Difference 0.61dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (7005 MHz; 11be40 (40 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
7005.000000 44.577861 320.000000 6982.636023
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
7005.000000 7027.213884 6.8 | PASS
26 dB Bandwidth
101
0+
e 10t
_Cg 4
£
T
L
HAETEHH -
E.96%.37 .98 £.99 7 7.01 7oz 7.03 7.047.045
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.96500 GHz 6.96500 GHz
Stop Frequency 7.04500 GHz 7.04500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (7085 MHz; 11be40 (40 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
7085.000000 44.277673 320.000000 7062.485929
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
7085.000000 7106.763602 5.4 | PASS
26 dB Bandwidth
10+
0+
g
c
T 204
s ]
-3
44.278 MH -
-4 K
7.045 .05 706 707 7.08 7.019 7.1 711 7127125
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 7.04500 GHz 7.04500 GHz
Stop Frequency 7.12500 GHz 7.12500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (7085 MHz; 11be40 (40 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
7085.000000 44.727955 320.000000 7062.335835
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
7085.000000 7107.063790 5.3 | PASS
26 dB Bandwidth
10+
0+
g
c
T 204
s ]
-3
1 H4728 M -
-4 K
7.045 .05 706 707 7.08 7.019 7.1 711 7127125
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 7.04500 GHz 7.04500 GHz
Stop Frequency 7.12500 GHz 7.12500 GHz
Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~ 533
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (5985 MHz; 11be80 (80 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
5985.000000 90.000000 320.000000 5939.750000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
5985.000000 6029.750000 13.1 | PASS
26 dB Bandwidth
201
10+
e 07
_Cg 4
£
T
E
90.000 M=
5.9058 592 5.94 5.96 5.98 6 .02 .04 £.0E5
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.90500 GHz 5.90500 GHz
Stop Frequency 6.06500 GHz 6.06500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (5985 MHz; 11be80 (80 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
5985.000000 91.500000 320.000000 5939.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
5985.000000 6030.750000 12.2 | PASS
26 dB Bandwidth
151
101
|:|--
I 1
8 10
£
o 1
E 20+
30t NS00I H -
5.9058 592 5.94 5.96 5.98 6 .02 .04 £.0E5
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.90500 GHz 5.90500 GHz
Stop Frequency 6.06500 GHz 6.06500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6145 MHz; 11be80 (80 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6145.000000 92.500000 320.000000 6099.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6145.000000 6191.750000 11.0 | PASS
26 dB Bandwidth
157
10+
|:|--
c 1
L 10t
£ ]
2 20
- -
i 92.500 M=
4
£.065 EBE.0B 6.1 .12 .14 516 .18 6.2 £.225
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.06500 GHz 6.06500 GHz
Stop Frequency 6.22500 GHz 6.22500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6145 MHz; 11be80 (80 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6145.000000 91.000000 320.000000 6099.250000
(continuation of the "26 dB Bandwidth" table from column 6...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6145.000000 6190.250000 10.5 | PASS
26 dB Bandwidth
157
10+
|:|--
c 1
L 10t
£ 1
2 20r
- -
Rl 91.000 M=
4 H
£.065 EBE.0B 6.1 .12 .14 516 .18 6.2 £.225
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.06500 GHz 6.06500 GHz
Stop Frequency 6.22500 GHz 6.22500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6385 MHz; 11be80 (80 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6385.000000 91.500000 320.000000 6339.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6385.000000 6430.750000 11.7 | PASS
26 dB Bandwidth
157
10+
|:|--
c 1
L 10t
£ ]
2 20
- -
-3
. SIS00H -
4
£.305 B.32 .34 5.36 .38 6.4 5.42 B.44 6.465
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.30500 GHz 6.30500 GHz
Stop Frequency 6.46500 GHz 6.46500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6385 MHz; 11be80 (80 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6385.000000 91.000000 320.000000 6339.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6385.000000 6430.250000 11.1 | PASS
26 dB Bandwidth
151
101
|:|--
I 1
8 10
£
o 1
E 20+
20 SNEO0NH H -
£.3058 B.32 5.34 5.36 .38 6.4 5.42 B.44 £.4E5
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.30500 GHz 6.30500 GHz
Stop Frequency 6.46500 GHz 6.46500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6465 MHz; 11be80 (80 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6465.000000 92.000000 320.000000 6418.750000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6465.000000 6510.750000 9.5 | PASS
26 dB Bandwidth
151
10+
|:|--
c 1
g 10y
£ 1
T
L
S20000HH -
£.386 6.4 5.42 5.44 E.4E 5.48 6.5 E.52 £.545
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.38500 GHz 6.38500 GHz
Stop Frequency 6.54500 GHz 6.54500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6465 MHz; 11be80 (80 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6465.000000 90.500000 320.000000 6419.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6465.000000 6509.750000 10.1 | PASS
26 dB Bandwidth
151
10+
|:|--
c 1
g 10y
£ 1
T
L
90.500 MH 2
5.44 E.4E 5.48 6.5 E.52 £.545
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.38500 GHz 6.38500 GHz
Stop Frequency 6.54500 GHz 6.54500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

Emission Bandwidth 26 dB (6545 MHz; 11be80 (80 MHz)) - AntO

Customized settings.

26 dB Bandwidth

RF Test Report
Report No.: USRC247024003

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6545.000000 91.500000 26.250000 65.250000 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6545.000000 6498.750000 6590.250000 11.4 | PASS
26 dB Bandwidth
15+
10+
0+
c 1
[ 10t
£ 1
T
g
91.500 MH z
£.465 E5.48 6.5 .52 554 556 .58 6.6 6.525
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.46500 GHz 6.46500 GHz
Stop Frequency 6.62500 GHz 6.62500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

Emission Bandwidth 26 dB (6545 MHz; 11be80 (80 MHz)) — Antl

Customized settings.

26 dB Bandwidth

RF Test Report
Report No.: USRC247024003

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6545.000000 91.500000 25.750000 65.750000 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6545.000000 6499.250000 6590.750000 11.2 | PASS
26 dB Bandwidth
15+
10+
|:|--
I 1
8 10+
£
o 1
E 20+
-3ty 91.500 MH =
£.465 E5.48 6.5 .52 554 556 .58 6.6 6.525
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.46500 GHz 6.46500 GHz
Stop Frequency 6.62500 GHz 6.62500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6625 MHz; 11be80 (80 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6625.000000 91.500000 320.000000 6579.250000
(continuation of the "26 dB Bandwidth" table from column 6...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6625.000000 6670.750000 13.3 | PASS
26 dB Bandwidth
201
101
0+
= 1
3
£
T
L
NS00I H -
£.545 E.5F .58 6.6 E.EZ E.E4 E.EE E.68 £.705
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.54500 GHz 6.54500 GHz
Stop Frequency 6.70500 GHz 6.70500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6625 MHz; 11be80 (80 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6625.000000 91.500000 320.000000 6578.750000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6625.000000 6670.250000 12.3 | PASS
26 dB Bandwidth
157
10+
|:|--
I 1
3
£
T
g
91.500 MH-
£.545 EB.56 558 6.6 EE2 E.E4 E.EE E.E8 £.705
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.54500 GHz 6.54500 GHz
Stop Frequency 6.70500 GHz 6.70500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6705 MHz; 11be80 (80 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6705.000000 90.500000 320.000000 6659.750000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6705.000000 6750.250000 13.6 | PASS
26 dB Bandwidth
201
101
0+
= 1
3
£
T
L
90.500 M=
E.625 EB.E4 E.EE E.E8 5.7 .72 5.74 E.7E £.785
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.62500 GHz 6.62500 GHz
Stop Frequency 6.78500 GHz 6.78500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6705 MHz; 11be80 (80 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6705.000000 90.000000 320.000000 6659.750000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6705.000000 6749.750000 14.3 | PASS
26 dB Bandwidth
201
10+
e 07
_Cg 4
£
T
L
90.000 M=
E.625 EB.E4 E.EE E.E8 5.7 .72 5.74 E.7E £.785
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.62500 GHz 6.62500 GHz
Stop Frequency 6.78500 GHz 6.78500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6785 MHz; 11be80 (80 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6785.000000 91.500000 320.000000 6739.750000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6785.000000 6831.250000 13.7 | PASS
26 dB Bandwidth
201
10+
g ']
c
o 104
s
-2 H
1 SARSHON+ -
-3
£.7058 B.72 5.74 E.7E .78 6.8 .82 .84 £.8E5
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.70500 GHz 6.70500 GHz
Stop Frequency 6.86500 GHz 6.86500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 0/5 5
Max Stable Difference 2.36dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6785 MHz; 11be80 (80 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6785.000000 90.000000 320.000000 6739.750000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6785.000000 6829.750000 13.6 | PASS
26 dB Bandwidth
201
10+
e 07
_Cg 4
£
T
L
30000 M 2
£.7058 B.72 5.74 E.7E .78 6.8 .82 .84 £.8E5
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.70500 GHz 6.70500 GHz
Stop Frequency 6.86500 GHz 6.86500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

Emission Bandwidth 26 dB (6865 MHz; 11be80 (80 MHz)) - AntO

Customized settings.

26 dB Bandwidth

RF Test Report
Report No.: USRC247024003

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6865.000000 93.500000 57.750000 35.750000 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6865.000000 6817.250000 6910.750000 15.5 | PASS
26 dB Bandwidth
25+
20+
10+
IS
3 1
£ g4
T
5 4
|
AH
M 33.500 MH ¢ M
-2 K
£.785 E.8 582 5.84 .86 .88 6.9 .92 £.945
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.78500 GHz 6.78500 GHz
Stop Frequency 6.94500 GHz 6.94500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

Emission Bandwidth 26 dB (6865 MHz; 11be80 (80 MHz)) — Antl

Customized settings.

26 dB Bandwidth

RF Test Report
Report No.: USRC247024003

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6865.000000 90.500000 55.750000 34.750000 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6865.000000 6819.250000 6909.750000 15.8 | PASS
26 dB Bandwidth
20+
10+
£ 1
T
& 10t
|
2 90.500 MH =
£.785 E.8 582 5.84 .86 .88 6.9 .92 £.945
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.78500 GHz 6.78500 GHz
Stop Frequency 6.94500 GHz 6.94500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6945 MHz; 11be80 (80 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6945.000000 91.500000 320.000000 6899.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6945.000000 6990.750000 14.7 | PASS
26 dB Bandwidth
201
10+
£ 1
T
3 -1
|
-2 !H z \M\‘
£.865 E.88 6.9 .92 5.94 5.9E £.98 7 7.025
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.86500 GHz 6.86500 GHz
Stop Frequency 7.02500 GHz 7.02500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6945 MHz; 11be80 (80 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6945.000000 92.500000 320.000000 6898.750000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6945.000000 6991.250000 13.8 | PASS
26 dB Bandwidth
201
10+
g ']
c
o 104
s
-2 H
T 92150078+ -
-3
£.865 E.88 6.9 .92 5.94 5.9E £.98 7 7.025
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.86500 GHz 6.86500 GHz
Stop Frequency 7.02500 GHz 7.02500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (7025 MHz; 11be80 (80 MHz)) - AntO

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
7025.000000 92.500000 320.000000 6977.750000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
7025.000000 7070.250000 14.1 | PASS
26 dB Bandwidth
201
10+
£ 1
T
8 -10t
|
-2 I}M 92.500 MHe \kMW
£.945 E.9B 5.98 7 7oz 7.04 7.0B 7.08 7.108
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.94500 GHz 6.94500 GHz
Stop Frequency 7.10500 GHz 7.10500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (7025 MHz; 11be80 (80 MHz)) — Antl

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
7025.000000 91.500000 320.000000 6978.750000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
7025.000000 7070.250000 13.3 | PASS
26 dB Bandwidth
201
10+
£ 1
T
8 -10t
|
'2DM !H ¥ w
£.945 E.9B 5.98 7 7oz 7.04 7.0B 7.08 7.108
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.94500 GHz 6.94500 GHz
Stop Frequency 7.10500 GHz 7.10500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6025 MHz; 11be160 (160 MHz)) - Ant0

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6025.000000 177.000000 320.000000 5937.500000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6025.000000 6114.500000 18.2 | PASS
26 dB Bandwidth
251
201
101
I 1
_cg o+
£
o 1
E i W
2E;Mw 177.000 12
5.865 5.9 5.95 B 5.05 6.1 .15 E.185
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.86500 GHz 5.86500 GHz
Stop Frequency 6.18500 GHz 6.18500 GHz
Span 320.000 MHz 320.000 MHz
RBW 2.000 MHz ~ 1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 4/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6025 MHz; 11be160 (160 MHz)) — Ant1

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6025.000000 175.000000 320.000000 5938.500000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6025.000000 6113.500000 17.1 | PASS
26 dB Bandwidth
201
10+
£ 1
T
8 -10t
- W/\
" 175000 H -
5.865 5.9 5.95 B 5.05 6.1 .15 E.185
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.86500 GHz 5.86500 GHz
Stop Frequency 6.18500 GHz 6.18500 GHz
Span 320.000 MHz 320.000 MHz
RBW 2.000 MHz ~ 1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6185 MHz; 11be160 (160 MHz)) - Ant0

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6185.000000 179.000000 320.000000 6096.500000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6185.000000 6275.500000 17.0 | PASS
26 dB Bandwidth
251
20+
101
IS
3 1
£ g4
T
E 4
AH
[ e SO0 - Novhrp o
-2
£.025 5.05 6.1 E.15 5.2 £.25 6.3 £.345
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.02500 GHz 6.02500 GHz
Stop Frequency 6.34500 GHz 6.34500 GHz
Span 320.000 MHz 320.000 MHz
RBW 2.000 MHz ~ 1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6185 MHz; 11bel160 (160 MHz)) — Ant1

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6185.000000 176.000000 320.000000 6096.500000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6185.000000 6272.500000 16.3 | PASS
26 dB Bandwidth
25+
20+
10+
IS
3 1
£ g4
T
E 4
AH
[ oSN B - N
-2
£.0255.08 6.1 £.15 6.2 .25 6.3 £.345
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.02500 GHz 6.02500 GHz
Stop Frequency 6.34500 GHz 6.34500 GHz
Span 320.000 MHz 320.000 MHz
RBW 2.000 MHz ~ 1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6345 MHz; 11be160 (160 MHz)) - Ant0

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6345.000000 179.000000 320.000000 6256.500000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6345.000000 6435.500000 17.0 | PASS
26 dB Bandwidth
25+
20+
10+
IS
3 1
£ g4
T
E 4
AH
J/\»/N\/\/\M"‘MM _ 1z W/\/\
2 H
£.185 £.25 6.3 5.35 6.4 £.45 6.505
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.18500 GHz 6.18500 GHz
Stop Frequency 6.50500 GHz 6.50500 GHz
Span 320.000 MHz 320.000 MHz
RBW 2.000 MHz ~ 1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6345 MHz; 11bel160 (160 MHz)) — Ant1

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6345.000000 176.000000 320.000000 6256.500000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6345.000000 6432.500000 17.1 | PASS
26 dB Bandwidth
251
20+
101
IS
3 1
£ g4
T
E 4
107
[N 176000 M Moo
2 H
£.1885 .25 6.3 £.35 6.4 £.45 £.505
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.18500 GHz 6.18500 GHz
Stop Frequency 6.50500 GHz 6.50500 GHz
Span 320.000 MHz 320.000 MHz
RBW 2.000 MHz ~ 1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Emission Bandwidth 26 dB (6505 MHz; 11be160 (160 MHz)) - Ant0

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6505.000000 177.000000 107.500000 69.500000 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6505.000000 6417.500000 6594.500000 15.6 | PASS
26 dB Bandwidth
20+
10+
e 07
_Cg 4
£
T
g
177.000 MHz
£.45 6.5 555 6.6 E.BEE5
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.34500 GHz 6.34500 GHz
Stop Frequency 6.66500 GHz 6.66500 GHz
Span 320.000 MHz 320.000 MHz
RBW 2.000 MHz ~ 1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Emission Bandwidth 26 dB (6505 MHz; 11be160 (160 MHz)) — Ant1

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6505.000000 175.000000 107.500000 67.500000 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6505.000000 6417.500000 6592.500000 14.7 | PASS
26 dB Bandwidth
20+
10+
g "]
£
o -1
s
-2 H
1 175.000 M Hz
-3
£.345 6.4 £.45 6.5 555 6.6 E.BEE5
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.34500 GHz 6.34500 GHz
Stop Frequency 6.66500 GHz 6.66500 GHz
Span 320.000 MHz 320.000 MHz
RBW 2.000 MHz ~ 1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6665 MHz; 11be160 (160 MHz)) - Ant0

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6665.000000 179.000000 320.000000 6576.500000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6665.000000 6755.500000 16.4 | PASS
26 dB Bandwidth
251
20+
101
IS
3 1
£ g4
T
E 4
AH
T o e e
2 H
£.508 .55 6. .65 5.7 .75 5.8 £.825
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.50500 GHz 6.50500 GHz
Stop Frequency 6.82500 GHz 6.82500 GHz
Span 320.000 MHz 320.000 MHz
RBW 2.000 MHz ~ 1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6665 MHz; 11be160 (160 MHz)) — Ant1

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6665.000000 175.000000 320.000000 6577.500000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6665.000000 6752.500000 16.9 | PASS
26 dB Bandwidth
201
10+
£ 1
T
3 -1
|
M 175.000 M Hz N g
-2
£.508 .55 6. .65 5.7 .75 5.8 £.825
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.50500 GHz 6.50500 GHz
Stop Frequency 6.82500 GHz 6.82500 GHz
Span 320.000 MHz 320.000 MHz
RBW 2.000 MHz ~ 1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 4/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

RF Test Report
Report No.: USRC247024003

E&E

Emission Bandwidth 26 dB (6825 MHz; 11be160 (160 MHz)) - Ant0

Customized settings.

26 dB Bandwidth

Eurofins E&E Wireless Taiwan Co., Ltd.
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DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6825.000000 179.000000 138.500000 40.500000 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6825.000000 6736.500000 6915.500000 15.3 | PASS
26 dB Bandwidth
25+
20+
10+
IS
3 1
£ g4
T
E 4
AH
MM 179.000 M Hz NPl Wn
-2
E.6E5 6.7 .75 6.8 .85 6.9 £.95 £.985
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.66500 GHz 6.66500 GHz
Stop Frequency 6.98500 GHz 6.98500 GHz
Span 320.000 MHz 320.000 MHz
RBW 2.000 MHz ~ 1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB




<% eurofins

RF Test Report
Report No.: USRC247024003

E&E

Emission Bandwidth 26 dB (6825 MHz; 11bel160 (160 MHz)) — Ant1

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6825.000000 174.000000 137.500000 36.500000 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6825.000000 6737.500000 6911.500000 15.4 | PASS
26 dB Bandwidth
20+
10+
£ 1
T
& 10t
|
-2&M,/’W\/\WA-/ 174.000 M H: w
E.6E5 6.7 .75 6.8 .85 6.9 £.95 £.985
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.66500 GHz 6.66500 GHz
Stop Frequency 6.98500 GHz 6.98500 GHz
Span 320.000 MHz 320.000 MHz
RBW 2.000 MHz ~ 1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6985 MHz; 11be160 (160 MHz)) - Ant0

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6985.000000 178.000000 320.000000 6896.500000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6985.000000 7074.500000 14.8 | PASS
26 dB Bandwidth
20+
10+
£ 1
T
8 -10t
|
£.825 5.85 6.9 £.95 7 7.05 7.1 7.145
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.82500 GHz 6.82500 GHz
Stop Frequency 7.14500 GHz 7.14500 GHz
Span 320.000 MHz 320.000 MHz
RBW 2.000 MHz ~ 1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6985 MHz; 11be160 (160 MHz)) — Ant1

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6985.000000 174.000000 320.000000 6897.500000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6985.000000 7071.500000 13.9 | PASS
26 dB Bandwidth
201
10+
£ 1
T
3 -1
|
e 174000 1 AV
£.8256.85 6.9 £.95 7 7.05 7.1 7.145
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.82500 GHz 6.82500 GHz
Stop Frequency 7.14500 GHz 7.14500 GHz
Span 320.000 MHz 320.000 MHz
RBW 2.000 MHz ~ 1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Emission Bandwidth 26 dB (6105 MHz; 11be320 (320 MHz)) - Ant0

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6105.000000 343.231851 320.000000 5934.133489 ---
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6105.000000 6277.365340 16.1 | PASS
26 dB Bandwidth
20+
10+
|:|--
= 1
%
c 1y
T ] M\t A
B -2
-3H
i 343,232 ﬁ Hz
4
5. 785 585 593 5435 & E.05 B1 E15 B2 E.25 B3 E.35 EB.&.425
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.78500 GHz 5.78500 GHz
Stop Freguency 6.42500 GHz 6.42500 GHz
Span 640.000 MHz 640.000 MHz
RBW 3.000 MHz ~ 3.200 MHz
VBW 10.000 MHz >=9.000 MHz
SweepPoints 427 ~ 427
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 109 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00dB 0.30dB
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Emission Bandwidth 26 dB (6105 MHz; 11be320 (320 MHz)) — Ant1

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6105.000000 340.234192 320.000000 5935.632319 ---
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6105.000000 6275.866511 16.7 | PASS
26 dB Bandwidth
20+
10+
|:|-.
= 1
%
c 1y
T T W
B -2
-3H
| 340.234 ﬁ Hz
4 H
5. 785 585 593 5435 & E.05 B1 E15 B2 E.25 B3 E.35 EB.&.425
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.78500 GHz 5.78500 GHz
Stop Freguency 6.42500 GHz 6.42500 GHz
Span 640.000 MHz 640.000 MHz
RBW 3.000 MHz ~ 3.200 MHz
VBW 10.000 MHz >=9.000 MHz
SweepPoints 427 ~ 427
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 134/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30 dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6265 MHz; 11be320 (320 MHz)) - Ant0

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz)
6265.000000 344.730680 320.000000 6092.634660 ---

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6265.000000 6437.365340 16.8 | PASS

26 dB Bandwidth

25+
20+
10+
£
5 1
£ 0+
o
E 4
10+
| wwf“lw 344.731 MHz Mt oAl
-2 H
5.945 & E.05 1 E.15 6.2 E.25 B3 E.35 6.4 E6.45 EBE5 E.5%.585
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.94500 GHz 5.94500 GHz
Stop Freguency 6.58500 GHz 6.58500 GHz
Span 640.000 MHz 640.000 MHz
RBW 3.000 MHz ~ 3.200 MHz
VBW 10.000 MHz >=9.000 MHz
SweepPoints 427 ~ 427
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 129 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30 dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6265 MHz; 11be320 (320 MHz)) — Ant1

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz)
6265.000000 340.234192 320.000000 6094.133489 ---

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Band Edge Limit Max BE | Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6265.000000 6434.367681 17.7 | PASS

26 dB Bandwidth

25+
20+
10+
£
5 1
£ 0+
o
E 4
10+
[N e WRET 340.234 MH: W
-2 H
5.945 & E.05 1 E.15 6.2 E.25 B3 E.35 6.4 E6.45 EBE5 E.5%.585
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.94500 GHz 5.94500 GHz
Stop Freguency 6.58500 GHz 6.58500 GHz
Span 640.000 MHz 640.000 MHz
RBW 3.000 MHz ~ 3.200 MHz
VBW 10.000 MHz >=9.000 MHz
SweepPoints 427 ~ 427
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 135/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30 dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6425 MHz; 11be320 (320 MHz)) - Ant0

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6425.000000 344.730680 272.365340 72.365340 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6425.000000 6252.634660 6597.365340 --- 16.1 | PASS

Level in dBm

26 dB Bandwidth

344731 M Hz

6E.1056.15 EB.2 E.25 6.3 E6.35 6.4 E45 65 E.55 EBEE E.EH E.7 BE.745
Frequency in GHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 6.10500 GHz 6.10500 GHz
Stop Frequency 6.74500 GHz 6.74500 GHz
Span 640.000 MHz 640.000 MHz
RBW 3.000 MHz ~ 3.200 MHz
VBW 10.000 MHz >=9.000 MHz
SweepPoints 427 ~ 427
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 124 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30 dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6425 MHz; 11be320 (320 MHz)) — Ant1

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6425.000000 343.231851 272.365340 70.866511 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6425.000000 6252.634660 6595.866511 --- 16.1 | PASS

Level in dBm

26 dB Bandwidth

6E.1056.15 EB.2 E.25 6.3 E6.35 6.4 E45 65 E.55 EBEE E.EH E.7 BE.745
Frequency in GHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 6.10500 GHz 6.10500 GHz
Stop Frequency 6.74500 GHz 6.74500 GHz
Span 640.000 MHz 640.000 MHz
RBW 3.000 MHz ~ 3.200 MHz
VBW 10.000 MHz >=9.000 MHz
SweepPoints 427 ~ 427
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 114 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30 dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6585 MHz; 11be320 (320 MHz)) - Ant0

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6585.000000 341.733022 110.866511 230.866511 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6585.000000 6414.133489 6755.866511 --- 16.3 | PASS

Level in dBm
<

26 dB Bandwidth

341.733

Hz

W

6E.26%.3 E.35 6.4 E45 E5 €55 BE EESH EBY E7H B8 E.85 E6.905
Frequency in GHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 6.26500 GHz 6.26500 GHz
Stop Frequency 6.90500 GHz 6.90500 GHz
Span 640.000 MHz 640.000 MHz
RBW 3.000 MHz ~ 3.200 MHz
VBW 10.000 MHz >=9.000 MHz
SweepPoints 427 ~ 427
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 112 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.21dB 0.30 dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6585 MHz; 11be320 (320 MHz)) — Ant1

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6585.000000 343.231851 110.866511 232.365340 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6585.000000 6414.133489 6757.365340 --- 15.8 | PASS

Level in dBm
<

26 dB Bandwidth

343232 MH

2 Vg e 1

6E.26%.3 E.35 6.4 E45 E5 €55 BE EESH EBY E7H B8 E.85 E6.905
Frequency in GHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 6.26500 GHz 6.26500 GHz
Stop Frequency 6.90500 GHz 6.90500 GHz
Span 640.000 MHz 640.000 MHz
RBW 3.000 MHz ~ 3.200 MHz
VBW 10.000 MHz >=9.000 MHz
SweepPoints 427 ~ 427
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 121 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30 dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6745 MHz; 11be320 (320 MHz)) - Ant0

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6745.000000 346.229509 300.866511 45.362998 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6745.000000 6574.133489 6920.362998 - 15.5 | PASS
26 dB Bandwidth
25+
201
104
£
3 1
£ 0+
@
5 4
-
S
W/L\W 346.230 M Hz St AN
-2 H
E.4B55 €65 E.55 B6 665 BY E.75 6.8 E85 B9 B35 7 7.065

Frequency in GHz

Measurement
Setting Instrument Target Value
Value
Start Frequency 6.42500 GHz 6.42500 GHz
Stop Frequency 7.06500 GHz 7.06500 GHz
Span 640.000 MHz 640.000 MHz
RBW 3.000 MHz ~ 3.200 MHz
VBW 10.000 MHz >=9.000 MHz
SweepPoints 427 ~ 427
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 127 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30 dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6745 MHz; 11be320 (320 MHz)) — Ant1

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6745.000000 338.735362 299.367681 39.367681 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6745.000000 6575.632319 6914.367681 --- 15.7 | PASS
26 dB Bandwidth
20+
104
£ 1
@
§ 10+
2 I}W 338735 MH:z w
E.4B55 E5 E55 E6 EE65 B EY75 68 E£.85 B39 E.35 7 7.0E8
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.42500 GHz 6.42500 GHz
Stop Frequency 7.06500 GHz 7.06500 GHz
Span 640.000 MHz 640.000 MHz
RBW 3.000 MHz ~ 3.200 MHz
VBW 10.000 MHz >=9.000 MHz
SweepPoints 427 ~ 427
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 93/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Emission Bandwidth 26 dB (6905 MHz; 11be320 (320 MHz)) - Ant0

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6905.000000 341.733022 140.866511 200.866511 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6905.000000 6734.133489 7075.866511 --- 14.7 | PASS

26 dB Bandwidth

7
z

25+
20+
104
£
3 1
£ 0+
o
§ 4
S
MM 341.733 M H
2 |}_
6.585 E.65 By E.75 B8 E£.85 B39 E.95
Frequency in GH
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.58500 GHz 6.58500 GHz
Stop Frequency 7.22500 GHz 7.22500 GHz
Span 640.000 MHz 640.000 MHz
RBW 3.000 MHz ~ 3.200 MHz
VBW 10.000 MHz >=9.000 MHz
SweepPoints 427 ~ 427
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 119/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30 dB

.05 7.1 715 7.2.225
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<% eurofins

RF Test Report
Report No.: USRC247024003

E&E

Emission Bandwidth 26 dB (6905 MHz; 11be320 (320 MHz)) — Ant1

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6905.000000 337.236533 139.367681 197.868852 320.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE | Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6905.000000 6735.632319 7072.868852 --- 15.7 | PASS

Level in dBm

26 dB Bandwidth

337.237 MH

£.585

.65 6.7 6.5 6.8 £6.85% 6.9 E.95

7
z

Frequency in GH
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.58500 GHz 6.58500 GHz
Stop Frequency 7.22500 GHz 7.22500 GHz
Span 640.000 MHz 640.000 MHz
RBW 3.000 MHz ~ 3.200 MHz
VBW 10.000 MHz >=9.000 MHz
SweepPoints 427 ~ 427
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 110/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.00 dB 0.30 dB

.05 7.1 715 7.2.225
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Occupied Channel Bandwidth 99% (5955 MHz; 11a (20 MHz)) - AntO

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5955.000000 16.900000 320.000000 5946.550000 5925.000000
(continuation of the "99 % Bandwidth" table from column 6 ..))
DUT Frequency Band Edge Limit Max BE Result
(MHz) Right R
(MHz) (MHz)
5955.000000 5963.450000 7125.000000 | PASS
99 % Bandwidth
5--
0+ /MW\WW
IS
3
£
T
L
18.300 MH 2
5935 5940 5945 5950 5955 5960 5965 5970 5975
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.93500 GHz 5.93500 GHz
Stop Frequency 5.97500 GHz 5.97500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 5/max.5 max. 5
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Occupied Channel Bandwidth 99%(5955 MHz; 11a (20 MHz)) — Ant1l

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5955.000000 16.900000 320.000000 5946.550000 5925.000000
(continuation of the "99 % Bandwidth" table from column 6 ..))
DUT Frequency Band Edge Limit Max BE Result
(MHz) Right R
(MHz) (MHz)
5955.000000 5963.450000 7125.000000 | PASS
99 % Bandwidth
5--
0+ WWWM
IS
3
£
T
g
16.900 MH
5935 5940 5945 5950 5955 5960 59E65 5970 5975
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.93500 GHz 5.93500 GHz
Stop Frequency 5.97500 GHz 5.97500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 5/max.5 max. 5
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Occupied Channel Bandwidth 99% (6175 MHz; 11a (20 MHz)) - AntO

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6175.000000 16.800000 320.000000 6166.550000 5925.000000
(continuation of the "99 % Bandwidth" table from column 6 ..))
DUT Frequency Band Edge Limit Max BE Result
(MHz) Right R
(MHz) (MHz)
6175.000000 6183.350000 7125.000000 | PASS
99 % Bandwidth
5--
0T (’\WW\%\/M”M‘\
IS
3
£
T
g
81800 -
£.155 .16 6.165 517 5175 .18 £.185 5139 £.195
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.15500 GHz 6.15500 GHz
Stop Frequency 6.19500 GHz 6.19500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 5/max.5 max. 5
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Occupied Channel Bandwidth 99%(6175 MHz; 11a (20 MHz)) — Ant1l

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6175.000000 16.900000 320.000000 6166.450000 5925.000000
(continuation of the "99 % Bandwidth" table from column 6 ..))
DUT Frequency Band Edge Limit Max BE Result
(MHz) Right R
(MHz) (MHz)
6175.000000 6183.350000 7125.000000 | PASS
99 % Bandwidth
5--
|:|--
. W\
IS
3
£
T
L
16.300 MH 2
£.155 .16 6.165 517 5175 .18 £.185 5139 £.195
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.15500 GHz 6.15500 GHz
Stop Frequency 6.19500 GHz 6.19500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 5/max.5 max. 5
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB

Eurofins E&E Wireless Taiwan Co., Ltd.

Page 131 of 506




<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Occupied Channel Bandwidth 99% (6415 MHz; 11a (20 MHz)) - AntO

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6415.000000 16.900000 320.000000 6406.550000 5925.000000
(continuation of the "99 % Bandwidth" table from column 6 ..)
DUT Frequency Band Edge Limit Max BE Result
(MHz) Right R
(MHz) (MHz)
6415.000000 6423.450000 7125.000000 | PASS
99 % Bandwidth
5--
0 /J\/”VJWWJ‘/WW\’\M\
IS
3
£
T
g
LS00 H -
£.395 6.4 6.405 5.41 6.415 5.42 £.425 .43 6.435
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.39500 GHz 6.39500 GHz
Stop Frequency 6.43500 GHz 6.43500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 5/max.5 max. 5
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Occupied Channel Bandwidth 99%(6415 MHz; 11a (20 MHz)) — Ant1l

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6415.000000 16.900000 320.000000 6406.550000 5925.000000
(continuation of the "99 % Bandwidth" table from column 6 ..))
DUT Frequency Band Edge Limit Max BE Result
(MHz) Right R
(MHz) (MHz)
6415.000000 6423.450000 7125.000000 | PASS
99 % Bandwidth
5--
01 r'uwdw‘vwx\(_,-/\«wvf”\-/\
IS
3
£
T
g
LS00 H -
£.395 6.4 6.405 5.41 6.415 5.42 £.425 .43 6.435
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.39500 GHz 6.39500 GHz
Stop Frequency 6.43500 GHz 6.43500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 5/max.5 max. 5
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Occupied Channel Bandwidth 99% (6435 MHz; 11a (20 MHz)) - AntO

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6435.000000 17.000000 320.000000 6426.450000 5925.000000
(continuation of the "99 % Bandwidth" table from column 6 ..))
DUT Frequency Band Edge Limit Max BE Result
(MHz) Right R
(MHz) (MHz)
6435.000000 6443.450000 7125.000000 | PASS
99 % Bandwidth
5--
0+ /_,wwww
A
IS
3
£
T
g
A7000 -
£.415 £.42 6.425 £.43 6.435 5.44 6.445 .45 £.455
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.41500 GHz 6.41500 GHz
Stop Frequency 6.45500 GHz 6.45500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Occupied Channel Bandwidth 99%(6435 MHz; 11a (20 MHz)) — Antl

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6435.000000 17.000000 320.000000 6426.450000 5925.000000
(continuation of the "99 % Bandwidth" table from column 6 ..))
DUT Frequency Band Edge Limit Max BE Result
(MHz) Right R
(MHz) (MHz)
6435.000000 6443.450000 7125.000000 | PASS
99 % Bandwidth
5--
o+ [JWWW\
-1
IS
3
£
T
g
17.000 M=
£.415 £.42 6.425 £.43 6.435 5.44 6.445 .45 £.455
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.41500 GHz 6.41500 GHz
Stop Frequency 6.45500 GHz 6.45500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Occupied Channel Bandwidth 99% (6475 MHz; 11a (20 MHz)) - AntO

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6475.000000 17.000000 320.000000 6466.450000 5925.000000
(continuation of the "99 % Bandwidth" table from column 6 ..))
DUT Frequency Band Edge Limit Max BE Result
(MHz) Right R
(MHz) (MHz)
6475.000000 6483.450000 7125.000000 | PASS
99 % Bandwidth
5--
0+ /JWWWW\N'\/M
IS
3
£
T
L
17.000 M=
£.455 £.4B 6.465 5.47 6.475 5.48 6.485 .49 £.495
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.45500 GHz 6.45500 GHz
Stop Frequency 6.49500 GHz 6.49500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Occupied Channel Bandwidth 99%(6475 MHz; 11a (20 MHz)) — Ant1l

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6475.000000 17.000000 320.000000 6466.450000 5925.000000
(continuation of the "99 % Bandwidth" table from column 6..))
DUT Frequency Band Edge Limit Max BE Result
(MHz) Right R
(MHz) (MHz)
6475.000000 6483.450000 7125.000000 | PASS
99 % Bandwidth
5--
0+ MMNWW\.\
-1
IS
3
£
T
g
17.000 M=
£.455 £.4B 6.465 5.47 6.475 5.48 6.485 .49 £.495
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.45500 GHz 6.45500 GHz
Stop Frequency 6.49500 GHz 6.49500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Occupied Channel Bandwidth 99% (6515 MHz; 11a (20 MHz)) - AntO

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6515.000000 16.900000 320.000000 6506.450000 5925.000000
(continuation of the "99 % Bandwidth" table from column 6 ..))
DUT Frequency Band Edge Limit Max BE Result
(MHz) Right R
(MHz) (MHz)
6515.000000 6523.350000 7125.000000 | PASS
99 % Bandwidth
5--
0+ W\WN/V\-J\
IS
3
£
T
g
16.900 M2
£.4395 6.5 £.505 £.51 5515 .52 £.525 553 £5.535
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.49500 GHz 6.49500 GHz
Stop Frequency 6.53500 GHz 6.53500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Occupied Channel Bandwidth 99%(6515 MHz; 11a (20 MHz)) — Ant1l

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6515.000000 17.000000 320.000000 6506.450000 5925.000000
(continuation of the "99 % Bandwidth" table from column 6 ..))
DUT Frequency Band Edge Limit Max BE Result
(MHz) Right R
(MHz) (MHz)
6515.000000 6523.450000 7125.000000 | PASS
99 % Bandwidth
5--
0+ /—,\M/W/\A/\,_/\,\HM\/\/\/W\\
-1
IS
3
£
T
g
17.000 MK <
£.4395 6.5 £.505 £.51 5515 .52 £.525 553 £5.535
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.49500 GHz 6.49500 GHz
Stop Frequency 6.53500 GHz 6.53500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Occupied Channel Bandwidth 99% (6535 MHz; 11a (20 MHz)) - AntO

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6535.000000 17.000000 320.000000 6526.450000 5925.000000
(continuation of the "99 % Bandwidth" table from column 6 ..))
DUT Frequency Band Edge Limit Max BE Result
(MHz) Right R
(MHz) (MHz)
6535.000000 6543.450000 7125.000000 | PASS
99 % Bandwidth
5--
0+ /thl\ﬂ\/"\/\/v\,\,\//\/v\w/‘«"/\r/\
IS
3
£
T
g
7000 -
£.515 £.52 £.525 .53 £5.535 .54 £.545 555 £5.555
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.51500 GHz 6.51500 GHz
Stop Frequency 6.55500 GHz 6.55500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Occupied Channel Bandwidth 99%(6535 MHz; 11a (20 MHz)) — Ant1l

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6535.000000 17.000000 320.000000 6526.450000 5925.000000
(continuation of the "99 % Bandwidth" table from column 6 ..)
DUT Frequency Band Edge Limit Max BE Result
(MHz) Right R
(MHz) (MHz)
6535.000000 6543.450000 7125.000000 | PASS
99 % Bandwidth
5..
0+ /JW\WWNL\
-1
IS
3
£
T
g
7000 -
£.515 £.52 £.525 .53 £5.535 .54 £.545 555 £5.555
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.51500 GHz 6.51500 GHz
Stop Frequency 6.55500 GHz 6.55500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Occupied Channel Bandwidth 99% (6695 MHz; 11a (20 MHz)) - AntO

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6695.000000 16.900000 320.000000 6686.450000 5925.000000
(continuation of the "99 % Bandwidth" table from column 6 ..))
DUT Frequency Band Edge Limit Max BE Result
(MHz) Right R
(MHz) (MHz)
6695.000000 6703.350000 7125.000000 | PASS
99 % Bandwidth
101
o4 M//\N\Mw-w\v\l\
IS
3
£
T
L
16.900 MH-
E.675 .68 £.685 6.3 £.695 6.7 £.705 5.71 £.715
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.67500 GHz 6.67500 GHz
Stop Frequency 6.71500 GHz 6.71500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Occupied Channel Bandwidth 99%(6695 MHz; 11a (20 MHz)) — Ant1l

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6695.000000 17.000000 320.000000 6686.450000 5925.000000
(continuation of the "99 % Bandwidth" table from column 6 ..))
DUT Frequency Band Edge Limit Max BE Result
(MHz) Right R
(MHz) (MHz)
6695.000000 6703.450000 7125.000000 | PASS
99 % Bandwidth
101
ol WW\
IS
3
£
T
L
72000+ -
E.675 .68 £.685 6.3 £.695 6.7 £.705 5.71 £.715
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.67500 GHz 6.67500 GHz
Stop Frequency 6.71500 GHz 6.71500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20/ max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Occupied Channel Bandwidth 99% (6855 MHz; 11a (20 MHz)) - AntO

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6855.000000 17.000000 320.000000 6846.450000 5925.000000
(continuation of the "99 % Bandwidth" table from column 6 ..))
DUT Frequency Band Edge Limit Max BE Result
(MHz) Right R
(MHz) (MHz)
6855.000000 6863.450000 7125.000000 | PASS
99 % Bandwidth
5..
ipe MWWW\I\
=
3
£
T
3
|
AP0 -
£.845 £.85 £.855 5.86 £.8E65 .87 £.875

Frequency in GHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 6.83500 GHz 6.83500 GHz
Stop Frequency 6.87500 GHz 6.87500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 20 / max. 20 max. 20
Stable 2/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Occupied Channel Bandwidth 99%(6855 MHz; 11a (20 MHz)) — Ant1l

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6855.000000 17.000000 320.000000 6846.450000 5925.000000
(continuation of the "99 % Bandwidth" table from column 6 ..))
DUT Frequency Band Edge Limit Max BE Result
(MHz) Right R
(MHz) (MHz)
6855.000000 6863.450000 7125.000000 | PASS
99 % Bandwidth
5.-
o4 [J\W\N\\//\N\l\w-ﬂ‘\
=
3
£
T
3
|
A0 -
£.845 £.85 £.855 5.86 £.8E65 .87 £.875

Frequency in GHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 6.83500 GHz 6.83500 GHz
Stop Frequency 6.87500 GHz 6.87500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30 dB 0.30 dB
Run 20 / max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Occupied Channel Bandwidth 99% (6875 MHz; 11a (20 MHz)) - AntO

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6875.000000 17.000000 8.550000 8.450000 320.000000
(continuation of the "99 % Bandwidth" table from column 6..))
DUT Frequency Band Edge Left Limit Min BE L Band Edge Limit Max BE Result
(MHz) (MHz) (MHz) Right R
(MHz) (MHz)
6875.000000 6866.450000 5925.000000 6883.450000 7125.000000 | PASS
99 % Bandwidth
5--
0+ W
IS
_Cg
£
T
g
17.000 M|H z
£.855 £.86 6.865 .87 5875 5.885 6.885 .89 £.895
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.85500 GHz 6.85500 GHz
Stop Frequency 6.89500 GHz 6.89500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 4/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report

Report No.: USRC247024003

Occupied Channel Bandwidth 99%(6875 MHz; 11a (20 MHz)) — Ant1l

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6875.000000 17.000000 8.550000 8.450000 320.000000
(continuation of the "99 % Bandwidth" table from column 6 ..))
DUT Frequency Band Edge Left Limit Min BE L Band Edge Limit Max BE Result
(MHz) (MHz) (MHz) Right R
(MHz) (MHz)
6875.000000 6866.450000 5925.000000 6883.450000 7125.000000 | PASS
99 % Bandwidth
5--
o4 [N»/WWJ\
IS
_Cg
£
T
g
ATBO0H H -
£.855 £.86 6.865 .87 5875 5.885 6.885 .89 £.895
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.85500 GHz 6.85500 GHz
Stop Frequency 6.89500 GHz 6.89500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Occupied Channel Bandwidth 99% (6895 MHz; 11a (20 MHz)) - AntO

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6895.000000 17.000000 320.000000 6886.450000 5925.000000
(continuation of the "99 % Bandwidth" table from column 6 ...)
DUT Frequency Band Edge Limit Max BE Result
(MHz) Right R
(MHz) (MHz)
6895.000000 6903.450000 7125.000000 | PASS
99 % Bandwidth
5..
o4+ /J\NV\I"WWW—\/_/\M
IS
3
£
T
g
AP0 -
£.875 £.88 £.885 £.83 £.895 6.9 £.905 5.91 £.915
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.87500 GHz 6.87500 GHz
Stop Frequency 6.91500 GHz 6.91500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 1/5 5
Max Stable Difference 0.00 dB 0.30dB
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<% eurofins

E&E

RF Test Report
Report No.: USRC247024003

Occupied Channel Bandwidth 99%(6895 MHz; 11a (20 MHz)) — Ant1l

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6895.000000 16.900000 320.000000 6886.550000 5925.000000
(continuation of the "99 % Bandwidth" table from column 6 ..))
DUT Frequency Band Edge Limit Max BE Result
(MHz) Right R
(MHz) (MHz)
6895.000000 6903.450000 7125.000000 | PASS
99 % Bandwidth
10+
o4 [J\A,W«J\\
IS
3
£
T
E
16.900 M=
£.875 £.88 £.885 £.83 £.895 6.9 £.905 5.91 £.915
Frequency in GHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.87500 GHz 6.87500 GHz
Stop Frequency 6.91500 GHz 6.91500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 20 max. 20
Stable 3/5 5
Max Stable Difference 0.00 dB 0.30dB
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